
BOX 1
DESCRIPTION QTY PART #

FRONT CROSS MEMBER 1 AT-MC-W02
REAR CROSS MEMBER 1 AT-MC-W01
CENTER CONNECT TUBE 2 AT-MC-W03
FRONT UPRIGHT 2 AT-MC-W04
FRONT UPRIGHT W BRACKET 2 AT-MC-09
SMALL CONNECT TUBE 2 AT-MC-06
BOLT 1/2" X 1 1/4 4 1-A206
BOLT 3/4 X 1 1/2 4 1-A239
BOLT 3/8 X 1 16 1-A205
NUT 3/8 16 1-A022

BOX 2
DESCRIPTION QTY

8" OR 10" WHEEL KIT 1

REAR CROSS MEMBER

FRONT CROSS MEMBER

SMALL CONNECT TUBE

CENTER CONNECT TUBE

FRONT UPRIGHT

FRONT UPRIGHT W BRACKET

Auto Twirler Mustang Body Cart



ADJUSTMENT BOLT

ADJUSTMENT BOLT

3/8 BOLT & NUT

1.) Bolt the wheels to the 4 caster pads at the bottom of each
      leg set using the 3/8” x 1” zinc coated serrated fange head
      bolts and mating nuts. Tighten all bolts firmly.

2.) Bolt the front 2 uprights on the front cross member using
      the W-shaped brackets and four (4) 3/8” x 1” zinc coated
      serrated fange head bolts and mating nuts. Leave these
      bolts loose so you can adjust the width, equal distance on
      both sides, giving you the proper spacing between the
      lower A arms on the car body.

3.) The center tube is 2 pieces of tubing bolted together with
      a smaller connecting tube. Bolt the tubing together,
      centering the smaller connector.

4.) Slide the center tubing into the 6” long coupler in the
      center of each leg set. The center tube should be just long
      enough to extend to the back side of each coupler. Tighten
      the 3/4” bolts. Make sure all hardware is fully secured
      before mounting to Mustang Body.

Assembly Instructions

1.) Insert the rear posts of the Mustang cart into front leaf
      spring shackle mount, bolting thru the holes of the rear
      legs and frame mount.

2.) Insert the front posts on the Mustang cart into the lower A
      arm mount and insert a bolt to hold it in place. You may
      have to slide the front upright posts to get the proper
      spacing.

Mounting Instructions


	Sheet 1
	Views
	VIEW_TEMPLATE_1


	Sheet 2
	Views
	new_view_3





